



## Report No. SCL03J000374002

Page 1 of 3

## ApplicantZHONGSHAN FUZHOU ADHESIVE-PRODUCT CO.,LTDAddressTORCH HIGH-TECH DEVELOPMENT ZONE,ZHONGSHAN<br/>CITY,GUANGDONGPROVINCE CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	铜版纸/ art paper
Client Reference Information	AL(FSC)/AL/AL-A/AL-M/AL-AR/AL-AD/AL-AM/AL-B/AL-60g/AL-65g/ AL-90g/AL-105g/AL-120g/AL-128g/AL-140g/AL-150g/AL-160g/AL-180g/ AL-200g/AL-S/AL-S 300g/AL-S 250g

Sample Received Date Testing Period Jan. 19, 2017 Jan. 19, 2017 to Jan. 23, 2017

Test Requested

As specified by client, to test Fluorine(F), Chlorine(Cl), Bromine(Br), Iodine(I) in the submitted sample(s).

## **Test Method**

Test Method	Measured Equipment(s)
Refer to BS EN 14582:2007	IC
Refer to BS EN 14582:2007	IC
Refer to BS EN 14582:2007	IC
Refer to BS EN 14582:2007	IC
	Refer to BS EN 14582:2007 Refer to BS EN 14582:2007 Refer to BS EN 14582:2007

Test Result(s)

Please refer to the following page(s).

ao ( Reviewed by **stedG** nghong Jan. 26, 2017 Date Qinghong Wan **Fechnical Manager** No. R131027123 Centre Testing International Group Co., Ltd. Shunde Branch Peport Seal 9/F., Yong, ing Building, Section 2, No.8, East of Rongqi Avenue, Ronggui, Shunde District, Foshan, Guangdong, China





## **Test Report**



Page 2 of 3



